
2

HEX BOLT 

5

16

 X 1"

HEX BOLT 

5

16

 X 1"

WASHER 5/16"

HEX BOLT 

5

16

 X 1 

1

2

"

HARDWARE

DESCRIPTION # PCS

HEX BOLT 5/16 X 1-1/2" 4

HEX BOLT 5/16 X 1" 4

WASHER 5/16" 8

1

INSTRUCTIONS

1.- The top should be placed as
shown on diagram, applying
force to splice the leg to the top.
The top and the legs must be
completely spliced. Then use
the security bars as shown in
the diagram.

2.- Insert the screws as show in the
diagram (1 1/2 inches screw is
used for the internal part and 1
inch screw is used for external
part).

Tighten the screws firmly.

PRODUCT IMAGE SHOWN IS FOR ILLUSTRATIVE PURPOSES ONLY, SHOULD NOT BE TAKEN AS REFERENCE POINT

ASSEMBLY INSTRUCTIONS

I-RND-C003-BK


	Sheets and Views
	2.DINNING & KITCHEN-Model


